ONTARIO CLEAN WATER AGENCY
AGENCE ONTARIENNE DES EAUX

()

The Municipality of Temagami

MULTI-FACILITY
OPERATIONAL PLAN

for the Temagami North & South Drinking Water Systems
Updated: September 15, 2025

This Operational Plan is designed for the exclusive use of the system(s) specified in this Operational Plan.
This Operational Plan has been developed with OCWA's operating practices in mind and utilizing OCWA personnel to implement it.
Any use which a third party makes of this Operational Plan, or any part thereof, or any reliance on or decisions made based on

information within it, is the responsibility of such third parties. OCWA accepts no responsibility for damages, if any, suffered by any
[...]
file://ocwfilereg/NEO%20Collab/NEO%20DWQMS/DWQMS%20-%20Temagami%20Drinking%20Water%20Systems
file://ocwfilereg/NEO%20Collab/NEO%20DWQMS/DWQMS%20-%20Temagami%20Drinking%20Water%20Systems
file://ocwfilereg/NEO%20Collab/NEO%20DWQMS/DWQMS%20-%20Temagami%20Drinking%20Water%20Systems
file://ocwfilereg/NEO%20Collab
file://ocwfilereg/NEO%20Collab/NEO%20DWQMS/DWQMS%20-%20Temagami%20Drinking%20Water%20Systems
file://ocwfilereg/NEO%20Collab/NEO%20DWQMS/DWQMS%20-%20Temagami%20Drinking%20Water%20Systems
file://ocwfilereg/NEO%20Collab/NEO%20DWQMS/DWQMS%20-%20Temagami%20Drinking%20Water%20Systems
file://ocwfilereg/NEO%20Collab/NEO%20DWQMS/DWQMS%20-%20Temagami%20Drinking%20Water%20Systems
file://ocwfilereg/NEO%20Collab/NEO%20DWQMS/NEO%20-%20Health%20and%20Safety
file://ocwfilereg/NEO%20Collab/NEO%20DWQMS/NEO%20-%20Health%20and%20Safety
file://ocwfilereg/NEO%20Collab/NEO%20DWQMS/DWQMS%20-%20Temagami%20Drinking%20Water%20Systems
file://ocwfilereg/NEO%20Collab/NEO%20DWQMS/DWQMS%20-%20Temagami%20Drinking%20Water%20Systems

QEMS

e I—

Ontario Clean Water Agency

QEMS Doc:  OP-05A

OPERATIONAL PLAN RevDate:  2025-09-15
Temagami Drinking Water Systems Rev No: 5
Pages: 40f4

DOCUMENT AND RECORDS CONTROL LOCATIONS

Reviewed by: I. Bruneau, QEMS Representative ‘ Approved by: B. Logan, Sr. Operations Manager

Revision History

Date Revision #

Reason for Revision

2019-05-27 0

2022-07-13 1

2023-10-10 2

2024-03-28 3
2024-08-27 4

2025-09-15 5

Appendix issued; Table was originally included within the Document
and Records Control Procedure (QP-01) (revision 6, dated June 19,
2017). Added section for blank external QEMS forms, changed
location for Confined Space Program and Operational Plan and
changed name of OCWA'’s Safety Manual to OCWA's Health and
Safety Management System and its location.

Updated link to public drive and added new link to electronic facility
log book. Updated MOECC to MECP. Added HC location of the
Operational Plan to the Haileybury WTP Added: exact location of
documents/records, clarity on which documents are included under
the Operational Plan, new documents/records (Watermain Disinfection
Procedure results of emergency test exercises/emergency response
debriefs and Ministry forms referenced in the Drinking Water Works
Permit) and clarity to external communications and inspection reports;
Removed: reference to QEMS Reference Manual and OCWA's
intranet (replaced with OCWA's Sharepoint site). Added row to
header to show who reviewed and approved the document.

Updated table to include confined space program, included section for
QEMS Internal blank forms, and External QEMS blank forms.
Changed location of the Operational Plan from the Municipal Office to
the Municipal website.

Changed the link for the Municipal Website.

Updated Corporate Emergency Plan (CERP) name and change
MECP to Ministry. Updated Call-in Reports to Call Back Reports to
reflect reports in Maximo. Added Watermain Commissioning form and
records to the table. Removed watermark.

Removed links for OCWA's Sharepoint, the municipal website,
Federal and Provincial legislation and ANSI/NSF standards for
chemicals as some were broken. Included the procedure for the
Designation of OICs in the Temiskaming Shores Cluster as a
controlled document under the QEMS.




— QEMS Proc.: OP-06
QEMS OPERATIONAL PLAN RevDate:  2019-05-27
e _ A — Temagami Drinking Water Systems Rev No: 0

Pages: lof2

Ontario Clean Water Agency

DRINKING WATER SYSTEM

Reviewed by: R. Marshall, PCT ‘ Approved by: Y. Rondeau, SPC Manager

1. Purpose

To document the following for the Temagami Drinking Waters Systems:

e The name of the Owner and Operating Authority; and

e Provide a description of the system, including all applicable water sources, treatment
system processes and distribution system components.

2. Definitions

Distribution System - means the part of a drinking water system that is used in the
distribution, storage or supply of water and that is not part of a treatment system.

Primary Disinfection - means a process or series of processes intended to remove or
inactivate human pathogens such as viruses, bacteria and protozoa in water.

Secondary Disinfection - means a process or series of processes intended to provide and
maintain a disinfectant residual in a drinking water system'’s distribution system, and in
plumbing connected to the distribution system, for the purposes of:

(a) protecting water from microbiological re-contamination;

(b) reducing bacterial regrowth;

(c) controlling biofilm formation;

(d) serving as an indicator of distribution system integrity; and
includes the use of disinfectant residuals from primary disinfection to provide and maintain a
disinfectant residual in a drinking water system’s distribution system for the purposes
described in clauses (a) to (d).

Treatment System - means any part of a drinking water system that is used in relation to the
treatment of water and includes,
(a) any thing that conveys or stores water and is part of a treatment process, including
any treatment equipment installed in plumbing,
(b) any thing related to the management of residue from the treatment process or the
management of the discharge of a substance into the natural environment from the

system, and
(c) a well or intake that serves as the source or entry point of raw water supply for the
system;

3. Procedure

3.1 Refer to OP-6A for a description of the facilities in the Temagami North Drinking
Water System.

3.2 Refer to OP-6B for a description of the facilities in the Temagami South Drinking
Water System.




— QEMS Proc.: OP-06
QEMS OPERATIONAL PLAN RevDate:  2019-05-27
& 1 Temagami Drinking Water Systems Rev No: 0
. Pages: 20f2
Ontario Clean Water Agency
DRINKING WATER SYSTEM
Reviewed by: R. Marshall, PCT ‘ Approved by: Y. Rondeau, SPC Manager
3 Related Documents
None
4  Revision History
Date Revision # Reason for Revision
2019-05-27 0 Procedure issued — Information within OP-06 (s. 3) was originally set out

in main body of the Temagami Drinking Water Systems Operational
Plan (revision 7, dated June 19, 2017). New Purpose, Definitions,
Procedure, Related Documents and separate Revision History sections.




QEMS Proc.: OP-06A
QEMS OPERATIONAL PLAN Rev Date: 2025-09-15
e —— Temagami Drinking Water Systems Rev No: 4

. Pages: 1of7
Ontario Clean Water Agency
TEMAGAMI NORTH DRINKING WATER SYSTEM
Reviewed by: I. Bruneau, QEMS Representative | Approved by: B. Logan Sr. Operations Manager

1.0 Temagami North Drinking Water System Overview

1.1 Owner / Operating Authority

The Temagami North Drinking Water System is owned by the Corporation of the Municipality of
Temagami and consists of a Class 2 water treatment subsystem and a Class 1 water distribution
subsystem. The Ontario Clean Water Agency (OCWA) is the accredited operating authority and is
designated as the Overall Responsible Operator for both the water treatment and water distribution
facilities.

1.2 Source Water

Raw Water Supply

The water treatment plant is located at 5 Cedar Avenue South and obtains its raw water from Net
Lake. The intake pipe for the plant is located approximately 165 m off the west shore of the lake at
10 m below the low water level of the lake. The raw water is directed by gravity via a 222 m long,
250 mm diameter intake pipe to a low lift pumping station consisting of a wet well and two
submersible low lift pumps, each rated at 3.8 L/s (328 m3/day). These pumps are controlled by the
system PLC (programmable logic controller) and discharge to the two BCA Pre-Fabricated
package treatment plants.

A magnetic flow meter is located in the water treatment plant to monitor raw water flows. The raw
water is also continuously monitored for pH, turbidity and temperature.

General Characteristics

The water from Net Lake is typically low in turbidity, fairly neutral pH and stable, but low in alkalinity.
Temperature fluctuates significantly through the seasons ranging from approximately 0.01 °C in the
winter to as high as 28 °C during the summer. Bacteriological analysis of the raw water indicates a
source of relatively good quality. The results of chemical analyses are consistently below the
Ontario Drinking Water Quality Standards.

Net Lake: Raw Water Characteristics

o 2020 2021 2022 2023 2024

Characteristics - - - - -

Min-Max Mean Min-Max Mean Min-Max Mean Min-Max Mean Min-Max Mean
E. coli (cFuii00 mL) 0-5 2.1 0-5 2.6 <2 -15 2.9 <2-5 2.5 0-<20 2.3
Total Coliforms
(CRUI100 M) 0-270 | 56 | 0-480 73 | <2-115 | 188 | <2-250 | 44.1 | 0-452 | 79.4
Turbidity (NTU) 0-10 1.1 0.9-10 2.5 0-10 2.3 0-10 4.0 0-10 4.4
pH 3.7-11 6.6 39-11 6.6 3.3-11 6.2 3.0-11 6.2 3.7-11 6.2
Alkalinity (mg/L) 20-25 22.3 18- 30 22 7-25 20 12-29 22 14 - 33 23
Colour (TCU) 5-5 5 5-5 5 5-5 5 5-5 5 5-5 5
* Notes:

< = less than the laboratory’s method detection limit
> = greater than the laboratory’s method detection limit



QEMS Proc.: OP-06A
QEMS OPERATIONAL PLAN Rev Date: 2025-09-15
e —— Temagami Drinking Water Systems Rev No: 4

. Pages: 20of7
Ontario Clean Water Agency
TEMAGAMI NORTH DRINKING WATER SYSTEM
Reviewed by: I. Bruneau, QEMS Representative | Approved by: B. Logan Sr. Operations Manager

Common Fluctuations

Raw water turbidity increases during spring runoff and significant rainfall events. As well, water
temperature changes significantly from winter to summer. Warm summer temperatures may result
in an increase of taste and odour concerns. Aluminum sulphate and polymer are adjusted
accordingly to assist with sedimentation and filtration.

Threats

Potential sources of raw water contamination include fuel spills from recreational water crafts,
beaver activity, train derailment, and a major surcharge of effluent from the Temagami North
Lagoon.

Operational Challenges

Spring and fall turnover is the greatest operational challenge for the Temagami North DWS. The
turnover creates higher demands on process operations. It can affect the source waters alkalinity,
pH, temperature and turbidity. These changes can occur quickly and require adjustments to
chemical dosages.

1.3 Treatment System Description

Water Treatment

The BCA plants each consist of 2 flash mixing chambers, 2 flocculation tanks, two clarification
chambers, and two deep dual media filters (sand/anthracite). Aluminum sulphate and polymer are
added for the coagulation/flocculation process, sodium carbonate for pH adjustment and sodium
hypochlorite for disinfection. All chemicals are added using metering pumps. The plant is equipped
with an automated monitoring system that records various components of the process including
system flows and chemical dosages.

Filter backwashes are initiated by head loss, turbidity levels, and time or manually by the operator.
The backwash wastewater and sedimentation sludge is directed to a drainage system that leads to
the Municipal sanitary sewer system for disposal.

Water Storage

The treated water is directed to three clearwells, which have a combined capacity of 268.9 m3 at a
depth of 2.9 meters. The two high lift pumps, each rated at 828 m3/d at 46m TDH, direct the treated
water into the distribution system, which is equipped with a standpipe that helps to maintain water
pressure within the system. The water leaving the plant is continuously monitored for flow, pH,
temperature, turbidity and free chlorine residual to ensure the water is of acceptable quality before
entering the distribution system.



QEMS Proc.: OP-06A
QEMS OPERATIONAL PLAN Rev Date: 2025-09-15
e —— Temagami Drinking Water Systems Rev No: 4

. Pages: 3of7
Ontario Clean Water Agency
TEMAGAMI NORTH DRINKING WATER SYSTEM
Reviewed by: I. Bruneau, QEMS Representative | Approved by: B. Logan Sr. Operations Manager

Control System

Control System Supervisory Control and Data Acquisition (SCADA) is the method of control
implemented for the Temagami North Water Treatment System. All analyzing, monitoring and
control module equipment information is routed through the SCADA system for operator monitoring
and control. Control of equipment can be accomplished locally using the SCADA computer located
at the Temagami North water treatment plant or remotely using operator computers or cell phones.
Alarm capability and set point adjustment are available through SCADA and trend monitoring via
data logger.

Emergency Power

A 80 kW diesel generator with automatic start and a fuel tank volume of 620 L is located adjacent to
the water treatment plant in a nearby sewage pumping station. It is available to provide emergency
power for the entire facility in the event of a power interruption.

Treatment System Process Flow Diagram

Refer to Figure 1 on page 6

1.4 Description of the Distribution System Components

The Temagami North Drinking Water System is classified as a Large Municipal Residential Drinking
Water System which serves an estimated population of 300 residents. It is a standalone system not
connected to another drinking water system.

The system is equipped with a standpipe known as the "North Tower" which has a storage capacity
of 732 m3 and assists with maintaining water pressure in system.

The distribution system consists of 189 service connections, 20 fire hydrants, and 7 dead end
locations. The watermains are mostly made of cast iron material and range in size from 6” to 8”. A
small section on Spruce Drive consists of PVC pipe. There is one bleeder in the trailer park and one
bleeder on Spruce Drive. Only the Spruce Drive bleeder runs full time to maintain water quality.
The bleeder in the trailer park is for prevention of freezing in the winter months.

To maintain disinfection residuals in the distribution system, the following processes are in place:

e The Temagami North distribution system will be, at all times; operated by a person(s) holding
a valid operator’s certificate.

¢ All maintenance or repairs conducted in the distribution system will be communicated, in
advance to the ORO to ensure disinfection is maintained and that all maintenance and repairs
are supervised by certified operator.



- _ QEMS Proc.:. OP-06A
QEMS OPERATIONAL PLAN RevDate:  2025-09-15
. _J— Temagami Drinking Water Systems Rev No: 4
, Pages: 4 0f 7
Ontario Clean Water Agency

TEMAGAMI NORTH DRINKING WATER SYSTEM

Reviewed by: I. Bruneau, QEMS Representative | Approved by: B. Logan Sr. Operations Manager

¢ Regular flushing of the distribution system will be performed.

o The system will be monitored and sampled as required by legislative requirements and any
adverse results will be resampled and reported in accordance with the Safe Drinking Water
Act and its regulations.

o OCWA, as the operating authority for the distribution system will ensure that treatment
equipment that provides secondary disinfection is operated such that, at all times and at all
locations in the receiving distribution system, the free chlorine residuals are never less than
0.05 mg/L.

o A free chlorine residual below 0.2 mg/L in the distribution will initiate corrective actions to
prevent an adverse water quality incident.

Distribution System Map

Refer to Figure 2 on page 7

Revision History

Date Revision # Reason for Revision

2019-05-27 0 Procedure issued — Information within OP-06 (s. 3) was originally set out
in main body of the Temagami Drinking Water Systems Operational
Plan (revision 7, dated June 19, 2017). New Purpose, Definitions,
Procedure, Related Documents and separate Revision History sections.
Updates based on revisions to DWQMS (e.g. removal of critical
upstream or downstream processes, separation of systems that provide
primary and/or secondary disinfection and systems that do not, for
systems that are connected to another system with different owners,
must now include which system is relied upon to ensure the provision of
safe drinking water). Moved order of system description to follow the
process (e.g., source water first, then treatment, then distribution).
Updated the Raw Water Characteristics table with more current data.

2022-07-19 1 Updated Raw Water Characteristics chart. Added number of service
connections and bleeder in the distribution system. Updated/replaced
distribution map.

2023-10-10 2 Updated the Raw Water Characteristics table in Section 1.2 to include
data from 2018 and 2022. Added the classification of the treatment and
distribution subsystems to step 1.1 and added a description the
system’s control system in step 1.3. Updated the components of the
distribution system and included a description of how disinfection
residuals are maintained throughout the distribution system in Step 1.4.




- _ QEMS Proc.:. OP-06A
EMS OPERATIONAL PLAN RevDate:  2025-09-15
QEMS,

Temagami Drinking Water Systems Rev No: 4
Pages: 50f7

Ontario Clean Water Agency

TEMAGAMI NORTH DRINKING WATER SYSTEM

Reviewed by: I. Bruneau, QEMS Representative | Approved by: B. Logan Sr. Operations Manager
Date Revision # Reason for Revision
2024-03-28 3 Included the address of the water treatment plant and added continuous

monitoring of flow and other parameters for the raw water in Section 1.2.
Updated clearwell description and included flow, pH and temperature
monitoring for the treated water in Section 1.3. Updated information for
emergency power. Added a chlorine residual trigger to initiate corrective
actions in Step 1.4. Updated plant schematic to correct clearwell
numbering.

2025-09-15 4 Included the rated capacity of the 2 high lift pumps in Section 1.3.
Corrected number of service connection, fire hydrants and dead ends in
Section 1.4. Updated Section 1.2; the Raw Water Characteristics table
with more current data (2023 & 2024),




Temagami North Water Treatment Plant

To Sandpipe &

Folymer —————F—= Distribution System
BCA Package Plant #1 Process pH &
Temperature Analyzer Turbidity Analyzer
4\ l/ pH & Temp Analyzer
Flow Meter ! Turbidity Analyzers ‘
i
Chlorine Analyzer
<——  Alum Sodium Hy ) Flow Meter
| ypochlorite
| BCA Package Plant #2
le—— Pre Soda Ash T <—— PostSodafsh
s
1
1
:
Polymer i
i High
i b Lift b
Turbidity Analyzer ! -
k Flow Meter Pumps

pH & Temp Analyzer

] | T '

1
1
1
i
1
Flow Meter i '
' ClearWell #3 ClearWell #2 Clear Well#1
1
1
1
'
1
'
1
1
b b ' Backwash Backwash

: Pump #1
i
i
i = '
I ! i

Low-Lift Pumps e e e e e e e e .

Figure 1 - Temagami North Water Treatment Plant - Process Flow Diagram (Updated September 25, 2024)

Operational Plan Revision 4: September 15, 2025
Page 6 of 7



Temagami Arena £}
I e, ks -
n Tower
@
-
; @GT%.E. 4
| ' % e - 7
| . e s ;‘
. Cie, =
+ Vabve g &? ;
| A -ﬂlﬁ'
= 5 .
g
Ta ;{5‘
" '-%
L. . 5 WIP
o] 1. .l
iEH i
zpruce Dr Bpruce I .» »is o nce I (e
o WSPS
I _
& -
e
H.U.rn-,ig,_nrh? 3‘.;‘1
g
(1T &
.lq.r:ﬁ;”‘n { :=‘.:
o =
5 ?
e “ei
4 |
Ontario Clean |
o Water Agency

Temagami North
Distribution Map

Figure 2 - Temagami North Distribution System Map

Operational Plan Revision 4: September 15, 2025
Page 7 of 7



- _ QEMS Proc.: OP-06B
QEMS OPERATIONAL PLAN RevDate:  2025-09-15
e SSS— Temagami Drinking Water Systems Rev No: 5
) Pages: lof7
Ontario Clean Water Agency

TEMAGAMI SOUTH DRINKING WATER SYSTEM

Reviewed by: I. Bruneau, QEMS Representative | Approved by: B. Logan, Sr. Operations Manager

1.0 Temagami South Drinking Water System Overview

1.1 Owner / Operating Authority

The Temagami South Drinking Water System is owned by the Corporation of the Municipality of
Temagami and consists of a Class 2 water treatment subsystem and a Class 1 water
distribution subsystem. The Ontario Clean Water Agency (OCWA) is the accredited operating
authority and is designated as the Overall Responsible Operator for both the water treatment
and water distribution facilities.

1.2 Source Water

Raw Water Supply

The water treatment plant is located at 39 Lake Shore Drive and obtains its raw water from Lake
Temagami. The water is drawn through a 20 m long, 200 mm diameter intake pipe that extends
from a submerged intake structure 5.7 m below the average water level. The intake pipe directs
water by gravity to a low lift pumping station consisting of a wet well and two submersible low lift
pumps, each rated at 11 L/s (950 m3/day). These pumps are controlled by the treatment
systems’ programmable logic controller (PLC) and discharge to the two package plants located
with the water plant.

A magnetic flow meter is located in the water treatment plant to monitor raw water flows. The
raw water is also continuously monitored for pH, turbidity and temperature.

General Characteristics

The water from Lake Temagami is typically low in turbidity with a neutral pH and stable, but low
alkalinity. Temperature fluctuates significantly through the seasons ranging from approximately
2.5 °C in the winter to as high as 27 °C during the summer. Bacteriological analysis of the raw
water indicates a source of relatively good quality. The results of chemical analysis are
consistently below the Ontario Drinking Water Quality Standards.

Lake Temagami: Raw Water Characteristics

ch teristi 2020 2021 2022 2023 2024
aracteristics Min - Max Mean Min - Max Mean Min - Max Mean Min - Max Mean Min-Max Mean
E. coli (cFu/100 mL) 0-85 5 2-160 6 <2-24 3.2 <2-30 4.1 0-38 3.5
Total Coliforms
(CFUIL00 mL) 2-1000 92 2-905 167 <2-210 40 <2->400 { 47.8 2-120 43.6
Turbidity (NTU) 0-10 1.7 0-10 2.9 0-10 2.1 0-10 13 0-10 1.4
pH 3.8-11 7.2 3.9-115 7.0 3.4-115 7.5 32-11 7.3 33-11 7.1
Alkalinity (mg/L) 16 - 32 24 180-31 23 17 -33 23 5-35 26 20-31 25
Colour (TCU) 1-5 4.9 5-5 5 5-5 5 1-5 4.9 5-5 5

* Notes:

< = less than the laboratory’s method detection limit
> = greater than the laboratory’s method detection limit




- _ QEMS Proc.: OP-06B
QEMS OPERATIONAL PLAN RevDate:  2025-09-15
. —i—— Temagami Drinking Water Systems Rev No: 5

Pages: 20f7

Ontario Clean Water Agency

TEMAGAMI SOUTH DRINKING WATER SYSTEM

Reviewed by: I. Bruneau, QEMS Representative | Approved by: B. Logan, Sr. Operations Manager

Common Fluctuations

Raw water turbidity increases during spring runoff and significant rainfall events. As well, water
temperature changes significantly from winter to summer. Warm summer temperatures may
result in an increase of taste and odour concerns. Aluminum sulphate and polymer are adjusted
accordingly to assist with sedimentation and filtration.

Threats

Potential sources of raw water contamination include fuel spills from boats, planes or highway
traffic. Other sources would be the heavy recreational use, beaver activity, and train derailment.

Operational Challenges

Spring and fall turnover is the greatest operational challenge for the Temagami South DWS.
The turnover creates higher demands on process operations. It can affect the source waters
alkalinity, pH, temperature and turbidity. These changes can occur quickly and require
adjustments to chemical dosages.

1.3 Treatment System Description

Water Treatment

The treatment systems are two different package plants. One is a BCA Pre-Fabricated package
treatment plant which operates automatically and the other is a Neptune Microfloc “Trident”
package treatment plant which is currently off-line, but can be operated manually if needed.
Each plant provides chemically assisted filtration through coagulation, flocculation,
sedimentation and filtration operations. Aluminum sulphate and polymer are added to the raw
water upstream of the static mixer for the coagulation/flocculation process. Sodium carbonate is
injected for pH adjustment and sodium hypochlorite is used for disinfection. All chemicals are
added using metering pumps. The plant is equipped with an automated monitoring system that
records various components of the process.

Filter backwashes are initiated by head loss, turbidity levels, and timer or manually by the
operator. Filter backwash and clarifier waste are stored in a wastewater holding tank before
being pumped to the Municipal sewer system for disposal.

Water Storage

The filtered water is then directed to two clearwells having a total capacity of 280.6 m3. Two
high lift pumps rated at 916 m3/day direct finished water to the distribution system and an
elevated tower, which maintains pressure to the distribution system. The water leaving the
plant is continuously monitored for flow, pH, temperature, turbidity and free chlorine residual to
ensure the water is of acceptable quality before entering the distribution system.



- _ QEMS Proc.: OP-06B
QEMS OPERATIONAL PLAN RevDate:  2025-09-15
. —i—— Temagami Drinking Water Systems Rev No: 5

Pages: 3of7

Ontario Clean Water Agency

TEMAGAMI SOUTH DRINKING WATER SYSTEM

Reviewed by: I. Bruneau, QEMS Representative | Approved by: B. Logan, Sr. Operations Manager

Control System

Control System Supervisory Control and Data Acquisition (SCADA) is the method of control
implemented for the Temagami North Water Treatment System. All analyzing, monitoring and
control module equipment information is routed through the SCADA system for operator
monitoring and control. Control of equipment can be accomplished locally using the SCADA
computer located at the Temagami North water treatment plant or remotely using operator
computers or cell phones. Alarm capability and set point adjustment are available through
SCADA and trend monitoring via data logger.

Emergency Power

For emergency purposes, a 100 kW diesel generator with a fuel tank capacity of 900 L is located
outside the water treatment plant and is available to provide emergency power to the entire facility
in the event of a power outage.

Treatment System Process Flow Diagram

Refer to Figure 1 on page 6

1.4 Description of the Distribution System Components

The Temagami South Drinking Water System is classified as a Large Municipal Residential
Drinking Water System which serves an estimated population of 350 residents. It is a
standalone system not connected to another drinking water system.

The system is equipped with a standpipe known as the "South Tower" which has a storage
capacity of 570 m3 and assists with maintaining water pressure in system

The distribution system consists of 182 service connections and approximately 21 hydrants for
fire. The watermains are made of cast iron and some PVC material that range in size from 6”
to 8.

To maintain disinfection residuals in the distribution system, the following processes are in
place:

o The Temagami South distribution system will be, at all times; operated by a person(s)
holding a valid operator’s certificate.

¢ All maintenance or repairs conducted in the distribution system will be communicated, in
advance to the ORO to ensure disinfection is maintained and that all maintenance and
repairs are supervised by a certified operator.

¢ Regular flushing of the distribution system will be performed.



- _ QEMS Proc.: OP-06B
QEMS OPERATIONAL PLAN RevDate:  2025-09-15
e SSS— Temagami Drinking Water Systems Rev No: 5
. Pages: 4 0of 7
Ontario Clean Water Agency

TEMAGAMI SOUTH DRINKING WATER SYSTEM

Reviewed by: I. Bruneau, QEMS Representative | Approved by: B. Logan, Sr. Operations Manager

o The system will be monitored and sampled as required by legislative requirements and
any adverse results will be resampled and reported in accordance with the Safe Drinking
Water Act and its regulations.

o OCWA, as the operating authority for the distribution system will ensure that treatment
equipment that provides secondary disinfection is operated such that, at all times and at
all locations in the receiving distribution system, the free chlorine residuals are never less
than 0.05 mg/L.

o A free chlorine residual below 0.2 mg/L in the distribution will initiate corrective actions to
prevent an adverse water quality incident.

Distribution System Map
Refer to Figure 2 on page 7

Revision History

Date Revision # Reason for Revision

2019-05-27 0 Procedure issued — Information within OP-06 (s. 3) was originally set
out in main body of the Temagami Drinking Water Systems
Operational Plan (revision 7, dated June 19, 2017). New Purpose,
Definitions, Procedure, Related Documents and separate Revision
History sections. Updates based on revisions to DWQMS (e.g.
removal of critical upstream or downstream processes, separation of